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WANNAPONG KHLONGKHLAEO : A COMPRESSION TEST OF
RESTORED MATERIALS FROM THE PAVEMENT IN-PLACE RECYCLE.
THESIS ADVISER: ASST. PROF. VACHARAPOOM BENJAORAN, Ph.D.

The research studies the relationships of compressive strength with ages of
recycling pavement materials. The restored materials consist of asphalt-concrete
pavement and base — course aggregate. These restored materials are then mixed with
Portland cement using a suitable ratio to improve the compressive strength of the
original base-course aggregate. The acceptable strength standard is not less than 24.5
kg./cm.? at the curing age of 7 days. This research conducted a test that use the
restored materials from 4 different highways. The compression test of these restored
materials way conducted at the curing ages of 24, 72, 120, 168 and 216 hours in
laboratory. The test results were compared and analyzed with the highway standard of
the pavement in- place recycling.

The test results indicate the relationship equation of the average compressive
strength as y = 0.087x+21.07 and R? = 0.533. This provided the ratio of compressive
strength at 168 hours to 72 hours of ages as 1.23. The relationship equation of the
lowest compressive strength is y = 0.040x+16.03 and R? = 0.960 and the ratio of
compressive strength at 168 hours to 72 hours of ages is 1.20. The finding from this
research can be use for forecasting the compressive strength of the restored pavement
materials at the early age of 168 hours using the strength at the age of 72 hours .This
can reduce the waiting time for the strength test in the field and expedite the

renovation of the highway.
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